
HH35 Spare Parts List 
From Serial No. 12263 
Fig. 1 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

Pos. Part No. Description Pcs. 

    1 8211270 Trigger lever  1 

2 8211271 Cross pin 1 

3 8711275 Handle (trigger side) 1 

4 8211273 Safety trigger 1 

5 8611291 Spring 1 

6 8612137 Pin ø6x27 1 

7 7612139 Split pin ø1.6x10 1 

8 7612138 Split pin ø2.0x12 1 

9 8612136 Pin ø8x27 1 

10 7611277 Screw M6x80 1 

    Loctite 243   

11 7611278 Nut M6 1 

12 8211279 Adaptor 1 

13 7611280 Joint 2 

14 9011662 Chain 1 

15 8711245 Topcover w/ logo 1 

16 7611282 Screw M8x16 4 

17 7611283 Screw M10x25 4 

    Loctite 243 - 80 Nm   

18 8211260 Shaft for handle 2 

    Loctite 243 - 80 Nm   

19 7611284 Roll pin 6x20 1 

20 7611285 Grease nipple straight 2 

21 8211286 Boom 1 

22 8611289 Compression spring  2 

23 8211209 Housing 1 

24 8711287 Handle  1 

- 9011596 Handle complete  1 

    Incl. all positions except 15, 16 and 17   

 

 



HH35 Spare Parts List 
From Serial No. 12263 
Fig. 2 

 

Pos. Part No. Description Pcs. 

    - 4141358 1/2" tailhose-set 0.3 m 1 

- 7401141 Q.R. coupling 1/2" BSP male 1 

- 7401142 Q.R. coupling 1/2" BSP female 1 

1 8212415 Striking piston 1 

2 7512001 O-ring 86x2 1 

3 8612425 Screw M12x80 4 

    Tighten crosswise 20-40-80 Nm   

4 9012435 Cylinder 1 

5 7512005 Seal ø36/ø46x7.3 1 

6 8212006 Supporting washer 1 

7 7612007 Retaining ring 1 

8 9012025 Rod wiper complete 1 

9 7612009 Spring ring 1 

10 7512002 O-ring 90x2 1 

11 8211228 Sleeve 1 

12 7511248 O-ring 20x2  2 

13 8212424 Spool 1 

14 7521013 Seal 1 

15 8211226 Seal housing 1 

16 7521014 Seal 1 

17 8211251 Washer 1 

18 7611252 Crinkled spring washer 23.8x17.3x0.3 1 

20 9011750 Trigger piston complete 1 

22 8611249 Compression spring 1.25x12.5x62.5 1 

23 8611255 Screw M8 f/lock nut 1 

24 7511254 Seal ring M8 1 

25 7611253 Ball ø5 mm  1 

26 7421343 Fitting 1/2"x3/4" JIC 2 

27 7521072 Seal ring 1/2" 2 

28 8212416 Valve housing 1 

29 7711091 Diaphragm 2 

30 8211216 Accumulator cover 2 

31 7511268 Seal ring M5 2 

32 8611269 Screw M5 f/accumulator 2 

33 8211256 Plug 2 

34 7621037 Pipe plug 1/8" 6 

35 7511300 O-ring 17x1.5  1 

36 8211227 Distance piece 1 

37 7621075 Threaded plug 1/2" w/seal 1 

- 9012071 Seal kit 1 

 

 



HH35 Spare Parts List 
From Serial No. 12263 
Fig. 3 

 
 

Pos. Part No. Description Pcs. 

    

1 8212751 Nose part HH35 1 

2 8211220 Latch 1 

3 8211221 Pin  1 

4 8611222 Compression spring 2x10x38.5 1 

5 8212743 Chisel bushing Hex 28x152 1 

5 8211218 Chisel bushing Hex 32x152 1 

5 8211619 Chisel bushing Hex 28x160 1 

5 8211219 Chisel bushing Hex 32x160 1 

6 7611241 Roll pin ø16x60 1 

7 7611242 Roll pin Ø10x60 1 

8 7612003 Roll pin ø14x70 4 

10 7621050 Roll pin ø5x14 1 

- 1112822 Nose part complete Hex 28x152 1 

- 1112753 Nose part complete Hex 28x160 1 

- 1112761 Nose part complete Hex 32x152 1 

- 1112841 Nose part complete Hex 32x160 1 

 

 

 


